HOME --> MOTORCYCLE PARTS --> CG125 156FMI / CG150 162FMJ --> 11.Crankcase

No. Part No. Description in Chinese Description in English Q'ty
1 MICG162FMJ-177 ߼˨ Clutch clip bolt 1
2 MICG162FMJ-178 ֧ Clutch cable stand 1
3 MICG162FMJ-179 ˫ͷ˨M8 X 122 Stud M8 X 122 2
4 MICG162FMJ-180 ƽȦ12.5 X 2 X 22 Plain washer 12.5 X 2 X 22 2
5 MICG162FMJ-181 ͷAB˨ĸM8 X 32 Cylinder body ab' nut M8 X 32 4
6 MICG162FMJ-182 ˨M6 X 28 Bolt M6 X 28 2
7 MICG162FMJ-183 ͨܿ Tube clip pitot air 1
8 MICG162FMJ-184 ͨ Pipe 1
9 MICG162FMJ-185 ˫ͷ˨M8 X 130 Stud M8 X 130 2
10 MICG162FMJ-186 λ10 X 14 Postion pin 10 X 14 4
11 MICG162FMJ-187 ܷ Gasket, crankcase 1
12 MICG162FMJ-188 L. crankcase assy (including no18) 1
13 MICG162FMJ-189 ߼ Postion plate 1
14 MICG162FMJ-190 С˨M6 X 12 Bolt M6 X 12 1
15 MICG162FMJ-191 HK101410 Needle bearing Hk101410 1
16 MICG162FMJ-192 С˨M6 X 50 Bolt M6 X 50 9
17 MICG162FMJ-193 С˨M6 X 95 Bolt M6 X 95 1
18 MICG162FMJ-194 element, oil filter 1
19 MICG162FMJ-195 OܷȦ35 X 3 O-ring 35 X 3 1
20 MICG162FMJ-196 Spring, oil filter 1
21 MICG162FMJ-197 Filter element 1
22 MICG162FMJ-198 ͷ14 X 28 X 7 Oil seal 14 X 28 X 7  1
23 MICG162FMJ-199 ѹ嶥 Pressing pin body upper pin 1
24 MICG162FMJ-200 ѹ嵯 Pressing pin body spring 1
25 MICG162FMJ-201 OܷȦ13 X 2.5 O-ring 13 X 2.5 1
26 MICG162FMJ-202 תֹƵȦ6.7 X 1 X 14.4 Thrust washer 6.7 X 1 X 14.4 1
27 MICG162FMJ-203 ѹ Pressing pin body 1
28 MICG162FMJ-204 ˨M6 X 25 Bolt M6 X 25 1
29 MICG162FMJ-205 ͷ34 X 50 X 7 Oil seal 34 X 50 X 7 1
30 MICG162FMJ-206 ˨M6 X 12 Bolt M6 X 12 2
31 MICG162FMJ-207 ֶλ Gear fixing plate 9
32 MICG162FMJ-208 6202Z Bearing 6202Z 1
33 MICG162FMJ-209 R. crankcase assy 1
34 MICG162FMJ-210 6024 Bearing 6204 1
35 MICG162FMJ-211 6006 Bearing 6206 1
36 MICG162FMJ-212 NK152312 Needle bearing NK152312 1
37 MICG162FMJ-213 ͷ20 X 34 X 7 Oil seal 20 X 34 X 7  1
38 MICG162FMJ-214 Ȧ12.5 X 1.5 X 20 Washer sealing 12.5 X 1.5 X 20 1
39 MICG162FMJ-215 M12 X 1.5 Drain bolt plug M12 X 1.5 1